128566 PARTS LIST 2 |SS SELF TAP SCREWS

VOLANT AIR INTAKE SYSTEMS 1 | VOLANT FILTER BOX 2 | 5/8° STRAIGHT FITTINGS 1 (8 MM BOLT
PART NO. 128566 1 | VOLANT FILTER BOX LID 2 | 5/8" X 4 BREATHER HOSES 1 | 5/16* LOCK WASHER
INSTALLATION INSTRUCTIONS 1 | voLanT AIR DUCT 4 | 1/4* TRUSS HEAD SCREWS 1 [ 5/16" WASHER

1 | POWERCORE FILTER W/CLAMP | 4 |1/4* RUBBER WASHERS 1 [8 MM NUT
WWW.VOLANTPERFORMANCE .COM 1 | #048 cLAMP 1 | 3/4% X 20 VINYL TRIM 1 | 3/8" LOCK WASHER
TECH SUPPORT: (909) 476-7225 | 1 |#0s6 cLawe 1 | SENSOR GASKET 1 |8 MM RUBBER BUMPER STUD

1 |3 1/2* X 3 REDUCER 1 |3 1/2" VINYL END CAP 1 [22 1/2 X 3/4* VINYL TRIM

@) 3/8" STRAIGHT

W m FITTING TOP VIEW
#048 POWERCORE FILTER 3/4' X 20 VINYL TRIM
P
cLAMP . .q@ e W/CLANP _ W/SPONGE  VOLANT
3 1/27 X 3 @ — [ FILTER BOX LID
REDUCER 5/8° X 4 Emwm_ﬂ . == 1 N ‘o )
L/ | |
BREATHER \ I
#056 — T R N SENSIR \ | b
CLAMP —— GASKET _ | R
| | by
| | by
_ \ by
! | by @
| \ o
\ 5
| ” | — L
VOLANT ! L
AIR DUCT | i
O™ e o/
NOTE: MAF IS 22 1/2 X 3/4" &
VINYL TRIM
INSTALLED WITH THE
SILVER SIDE UP, .M .M (4> 1/4* TRUSS HEAD SCREWS
— — (4> 174’ RUBBER WASHERS
_ 1 VOLANT FILTER BOX LID
golant
Peotefro rmm anec. e
8 MM BOLT _ it
5/16" LOCK WASHER =
5/16* WASHER _ o
8 MM NUT @ OPENING FOR
3/8* LOCK WASHER _ ACCESSORY SCOOP SIDE VIEW
VIOLANT AIR BOX _ (o)

8 MM RUBBER STUD
FENDER

U 3 172" VINYL END CAP




